PAF I T1
PARTS CATALOG TABLE OF CONTENTS
GENERAL INSTRUCTIONS .cceevcecooass

S iseecassesecseereneerbroeana 1

SECTTION, GROUP AND BASTC NUMBERS .eveocecoansaconnnos

. BASTC PARTS NUMBERING SYSTEM ...cvevueensancsooassnnncaonss 1
PARTS LIST FORMAT ..vvevescevcnonnne
ABBREVIATIONS . ...... . ciiienennn C e n s rs e e 2

TITLE (ASSEMBLY GROUP)

FIGURE Nt',

. ENGINE, FORD 300 CID 4uvceeveoonsooaonasacaneconnsonnnsn oo 2-24
TFUEL SYSTEM .vveuvocoonsn feeeenoes 4-26
SUSPENSION SYSTEM «vueevvoenacevonannons et eanc e n e e 5-24
COOLING SYSTEM 44 e uevuooooncnuanaosanesonnsssancoooannssossosenss 6-24
CHASSTS ASSEMBLY v eveesoennosesneeansocansnsannennonnean Ceeee 7-32
1201 2-MAN CAB v v evvvnonenasosnnonoooeaneassosanossoanennnssess 8-26
1202 4-MAN CAB v vuvevenoonnecosannonnonsaesoseooansnnsonnosesess 827
DRIVE UNIT ASSEMBLY 4 v s oo aovsncocssecansonsessanooennnnannsasnes 9A-28
DRIVE UNIT ASSEMBLY 4 vucovoueooorensnsonconsonsnosnsennssancecess 9B-~28
DRIVE LINE ASSEMBLY 44t osososeosesanonenoaeanoasnnsesnnsesaoass 9-30
DISC BRAKE ASSEMBLY vvvvevonnnone

@ 09 906 8 0 00 0P 0N OSSO 6 e OV T O EO AL O N

cesceecscenavneso s et e st anecnna 14-16
INSTRUMENT PANEL ASSEMBLY 44 cuvoveenceosaonsnasonanaenenocnnnsen 15-35
ELECTRICAL SYSTEM .uvveveocoseesoossonososesassasanocassocaconnos 15-36

TRACK ASSEMBLY, 45 1/8 " WIDE ,... cvone 16-30
TRACK ASSEMBLY, 36" WIDE ..uuveesoroenaosoosansosnnscocsacnnaoss 16-31
LTIFT FRAME ASSEMBLY .. cucenoeeosansncnsecsonnonososanonanosanens 19-42
COMPACTOR BAR AND DRAG ASSEMBLY ...
SNOWPLOW ASSEMBLY ......

© % 8 806 2 6 600 68 C O AP RECO N8I O BN

fesenebeeacetaeceoanensaaeoasa 19-36

B 19-44
STEERING SYSTEM oecooevsscoancacssscssoscsscnsnceasoscasosasossass 22-33
EXHAUST SYSTEM ovveaosacacnonsoonoessononsssassaasssancnssssonss 26-28
HYDRAULIC SYSTEM .uvecoaccaaceoonnsnsosneasassonscssaoasaosssssas 28-45
'CONTROL CONSOLE 'T' HANDLE 4 ¢uuvovsvoonsonoaoncscassonsosonnosanas 28-46
HEAVY DUTY DIFFERENTIAL COOLING ....c0escososooccsaccannsnaessos 28~47

NOTE: IN SOME CASES, THE NUMBERING SEQUENCE ON PARTS LISTS WILL NOT BE
CONSECUTIVE, HOWEVER, PARTS LISTS NUMBERING WLLL ALWAYS CONFORM
TO NUMBERING ON PARTS ILLUSTRATIONS.

7/1/76



GENERAL « JSTRUCTIONS

This parts catalog contains replacement parts information for Thiokol
Corporation's 1200-C series vehicle.

SECTION, GROUP AND BASIC NUMBERS

This catalog is divided into specific sections according to the major
assembly groups which make up the vehicle; i.e., Engine Assembly, Fuel
System, Cooling System, Chassis Asscmbly, etc. The applicable exploded
illustrations are contained in the same section as the parts list. Parts
illustrations precede the parts lists to which they apply. Assembly
groups and illustration numbers appear in the Table of Contents.

BASTC PARTS NUMBERING SYSTEM

The following is a diagram of the basic parts numbering system:

21 09 092 -5 ,
- L—-~-—~—-~—~~Design variation of basic part

Part or assembly number (Drive unit)

= Group where part is used (Drive Line)

Vehicle series where part was first used
(2100)

The following is a diagram of the standard hardware numbering system:

01500 ~1%8

Size, length, diameter, etc.

Type of item (capscrew, clevis pin, etc.)

NOTE: This system also controls spec-
ifications on each hardware item,
i.e., type of material, finish,
strength, and grade of quality.

PARTS LIST FORMAT

The parts list format is arranged in the order shown below:
1. Item number -
" 2. Part Number

3. Quantity required per vehicle

4, Description of part

-1- 7/1/76



ABBREV [ATIONS

adj. -- adjusting

al. ~= aluminum

amp. -~ _ampere

A/R -~ as required

assy ' ~~ assembly

dia. -~ diameter

Fil, -- fillister

hex. ~~- hexagon

hd. , -~ head

L.D. -~ inside diameter

lg. ) -~ long

L.H. ’ -=- left hand

mat'l -- material

med. -~  medium

MFD -~ microfared

mig. -- manufacturer

N/A -- mnot applicable

NC ~- Unified National Coarse
NF -~ Unified National Fine
NPT -~ American Standard Taper Pipe Thread
0.D. -~ outside diameter

0/S -~ oversize

qty. -~ quantity

rd. ~~ round

ref. -- reference

req'd -~  required

R,.H. -~ . right hand

SAE ~- Society of Automotive Engineers
S/N -~ sgerial number

sq. -~ ' square

std. ~- standard

stl. -- sgteel

TC -~ Thiokol Corporation
thk. -~ thick

u/s ~=- undersize

'"2“‘ 7/1/76




FIGURE 2-24

300 CID ENGINE ASSEMBLY



ENGINE 9P ASSEMBLY

MODF 1, 1200
SEE FLGURE 2-24

Page 1 of 3

ITEM PART
NUMBER NUMBER QTY, DESCRIPTION
1 1202091 1 Fan, Cooling 17"
2 2128052-125 2 Hose Assembly, Hydraulic
3 01500-69 3 Hex. hd. capscrew, 3/8-24 NF x 1 1/8 lg.
4 01551-6 11 Flat Washer, 3/8 1g.
5 01624-3 4 Street Elbow, 3/8
6 1202083 1 Remote 0il Filter Kit
7 01525-38 3 Elastic Stop Nut, 3/8-24 NF
8 2125037 1 Ball Joint
9 01524-2 1 Stop Nut, 5/16-~18 NC
10 2125098-02 1 Spacer »
11 2125096 1 Extension Arm
12 01501-39 1 Hex. Hd. Capscrew, 5/16-18 NC x 1 1/8 1g.
13 2110002 1 Plug
14 2102004 1 0il Pan and Screen Assembly
15 1202081-1 1 Engine Mount, Motor L.H.
16 01501~-106 1 Hex. Hd. Capscrew, 7/16-~14 NC x 2 1/2 lg.
17 2125098-01 1 Spacer
18 2102077 4 Washer, Rear Engine Mount
19 1202038-1 4 Engine Mount
20 2125036 1 "U" Bolt
21 2125035 1 Shim
22 2125097 1 Bracket, Shift Cable
23 01525-36 2 Elastic Stop Nut, 1/4-28 NF
24 01552-8 2 Split Lock Washer, 3/8 Nominal
25 01501-73 1 Hex. Hd. Capscrew, 3/8-16 NC x 1 3/4 1g.
26 01501-138 2 Hex. Hd. Capscrew, 1/2-13 NC x 3 1g.
27 01552-10 2 Split Lock Washer, 1/2 Nominal
28 01501-68 2 Hex. Hd. Capscrew, 3/8-16 NC x 1 1g.
29 1202079 1 Rear Engine Mount
30 2125033 1 MA Control Head
31 01515-115 10 Flat Hd. Machine Screw, 1/4-20 NC x 3/8 1g.
32 2125038-3 1 Transmigsion Shift Cable
33 1202093 1 Base Engine: TFord 300 W/C-6 Transmission
34 01635-2 1 Pipe Nipple, 1/8 NPT x 1 1/2 1g.
35 0101456 1 Clamp : '
36 2125056 1 Hose, 5/16 x 12 1g. Gates #4759
37 2125029 1 Pick-up Modification
38 2125030 - 1 Transmission Pan Modification
39 1202039 2 Washer, 11/16 I1.D.
40 01500-198 2 Hex. Hd. Capscrew, 5/8-18 NF x 3 1g.
41 01552-9 6 Split Lock Washer, 7/16 Nominal
42 01501-96 4 Capscrew, 7/16-14 NC x 3/4 1g.
43 01501-72 4 Hex. Hd. Capscrew, 3/8-16 NC x.1 1/2 1g.
44 1202081-3 1 Engine Mount, Motor R.H.
45 01525-~42 2

Elastic Stop Nut, 5/8-18 NF

1202094
7/1776



ENGINE 10P ASSEMBLY
MODEL 1200 Page 2 of 3
SEE FIGURE 2-24

ITEM PART
NUMBER NUMBER QTY, DESCRIPTTON
46 2125034 1 Mounting Flange
47 01501-102 1 Hex. Hd. Capscrew, 7/16-14 NC x 1 1/2 1y,
48 1202092 1 Adjusting Arm, Alternator Modification
49 2102049 1 0il Level TIndicator Tube
50 2115142-3 1 Temperature Sender, 1/8 NPT
51 2115144-3 1 011l Pressure Sender
52 01524-3 4 Unitorque Nut, 3/8-16 NC
53 01500-49 4 Hex. Hd. Capscrew, 5/16-24 NF x 3 1/4 1g.
54 01552~7 4 Split Lock Washer, 5/16 light
55 2102044-3 1 Fan Spacer
56 2102034 1 Pulley, Water Pump, Ford Part #C6AZ-8509-.L
57 2102033 1 Water Outlet Connection and Thermostat
(Includes the next 7 items)
1 Thermostat Assembly, 1780F #A8AZ-8575-B
C6RA-8575-F1 or CS5TE-8575-A alternate
assembly ,
1 Gasket, Water Outlet Connection,
C5AZ~8255-A, C5AE-8255-A
1 Connection, Water Outlet, C8AZ-8592-B
C8AE-8594-A
2 Bolt, 5/16-18 x .88 Hex. NC lg.
346255-5 (Ei#)
1 Cap, Water Outlet Connection, C4TZ-
8A500-A, C4TE-8A500-A
1 © Clamp, hose 376413-S8 ()
Bracket, Fuel Pump to Carb. Tube,
CSAE-9C322-A (E#)
58 2102031 1 Name Plate, Engine Ford PS&A# DOJJT-6404-A
59 0602008 1 011 Tilter, (Fram #PH7)
60 2102077 4 Washer, 17/32 1.D.
61 1 0il Level Indjicator, C5TZ2-6750-T,
C5TE-6750~8
62 2102007 1 Screen and Cover Assembly, Oil Pump
63 1 Drain Plug, C3AZ~6730-A
64 , 1 Nylon Gasket, Drain Plug, C20Z-6734-A
65 1202084 7 1 Fuel Pump Assembly, C3072-9350-D, CSQE-
9350-A
66 01521-~36 1 Jam Nut, 1/4-28 NF
67 - 2125037 1 Ball Joint
68 ‘ 1 Transmission Assembly
69 : 2102020 1 Starter Motor Assembly (Includes the
next 4 items)
1 Starter Motor, C20Z-1102-~B, D2AF-
1101-CA
1 Decal, C6J2-6404-A
1

Bolt, 3/8-16 NC x 1 1/8 1g. 376587-S8 (Iy

1202094
7/1/76




ENGINE 'TOP ASSEMBLY
MODEL 1200

Page 3 of 3
SEE FIGURE 2-24

ITEM PART
NUMBER NUMBER QTY, DESCRIPTION
iL Lockwasher, 3/8, 34782-S8 (E#)
70 2102015 1 Decal and Drain Cock Assembly {(Includes
the next 2 items)
1306008 1 Drain Cock Assembly, 8A-8115 (E#)
1 Decal, €C9JJ-16607-D
71 0602050 1 Gasket Kit, Oil Pan C5AZ-6781-A
72 2102037-3 hir Cleaner Assembly
1 Air Cleaner, C5uZ-9600-A, CS5UF-9600-B
1 Cap, CA4TZ-8AS500-A, CATE~8A500-A
1 Clamp, 376413-58 (E#)
1 Stud, 1/4-20 NC x 3 1/2 1g. 373706S (E#)
1 Wing Nut, 1/4-20 NC, 358871-S8
1 Bracket, Carb. Air Cleaner, C5UZ-
9A627-B1, CS5UF-9A627-C
1 Grommet, Seal CITE-9697-A (E#)
1 Bracket, Carb., Air Cleaner Support,
C5UZ-9A627-A, C5UF-~9A627-A
4 Screw and Washer Assembly, 5/16-18 NC
x .62 lg, 42758-88 (E#)
1 Nut, 3/8-16 NG, 33799-S8 (1#)
1 Lock Washer, 34807-58 (E#)
73 - 2102065 Carburetor Assembly, DOJI-9510-F (E#)
1 Spacer, CS5AZ-9A589-A, C5AE-9A589-1
2 Stud 3/8-24-16 x 1.62 1g, 88402-58 (L#)
2 Hex Nut, 3/8-24 NF, 355571-S8
74 2102023 1 Fuel Live Agssembly (Includes the next 2
items)
1 Tube Assembly CSAE-9369-C (E#)
1 Clip, BZAZ-9A317-A, EAA-99356-A
75 2102035 1 Distributor Vacuum Line Assembly (Includes
the next 2 items)
1 Tube, CS5AE-12226-B
, 2 Screw, 3/8-24 NF x .55 lg, 351112-S (E#)
76 2102045 1

Breather Cap and Intake Manifold Plug

) (Includes the next 4 items) .
Breather Cap, CITZ-6766A, C3TE-6766H
Pipe, C6J7%2-6763~-C

Grommet, R/A Cover, 381898-5 (E#)

Hex. Hd. Pipe Plug, 1/4-18 NPT, 374259-S8

P

1202094
771776

(E#) signifies Ford Engineering part number.




92-% 39NOH




FUEL SYSTEM
MODEL 1200 Page 1 of 2
SEE FIGURE 4-26

ITEM PART
NUMBER NUMBER QTY. DESCRIPTION
1 0304006 1 Accelerator Pedal
2 01500-66 1 Hex. Hd. Capscrew, 3/8-24 NF x 3/4 1g.
3 01521-38 1 Jam Nut, 3/8-24 NF
4 01525~-37 22 Elagstic Stop MNut, 5/16-24 NF
5 01551-5 14 Flat Washer, 5/16 large
6 01500-36 6 Hex. Hd. Capscrew, 5/16-24 NI x 3/4 lg.
7 01731-1 1 Bearing, Flanged
8 01533-78 2 Pan Hd. Machine Screw, #10-32 NF x 3/4 1g.
9. 01554-6 1 Split Lock Washer, 1/4 med.
10 01520-36 1 Hex. Nut 1/4-28 WF
11 1204057-3 1 Gas Pedal Arm
12 01542-100 1 Roll Pin
13 0101337 6 Sems Nut, #10-32 NI
14 1204101 1 Throttle Rod
15 1202084 Ref Fuel Pump (See Engine Group)
16 2104063-3 1 Gas Line (For 2 man cab)
17 2104103 1 Anchor Clip, Sliding
18 01501-36 2 Hex. Hd. Capscrew, 5/16-18 NC x 3/4 1g.
19 01552-7 2 Split Lockwasher, 5/16 light
20 1204089 1 Throttle Rod Assembly
21 1404043 1 Cap, Tuel Tank
22 1204022 1 Fuel Tank, 45 Gallons
23 01521-36 2 Jam Nut, 1/4-28 NF
24 01525-35 2 Elastic Stop Nut, #10-32 NF
25 1204104 1 Foot Reaction Bracket
26 1204106 1 Guard, Tuel Tank
27 1404118 1 Choke Contral Cable
28 1204098 1 Fuel Line Assembly
29 2102065 Ref Carburetor (See Engine Group)
30 1 Throttle Link Assembly (Ford #0202 -9772-B)
31 1204092 1 Throttle Rod Bracket
32 01541-82 1 Cotter Pin
33 1204093 1 Crank Arm
34 1204095 1 3liding Rod Assembly (Includes the next
. 3 items)
1204090 1 Throttle Rod
01521-36 1 Jam Nut, 1/4-28 NF
1204054 1 Ball Joint Assembly
35 01525-36 4 Elastic Stop Nut, 1/4-28 NF
36 2125039-5 2 Guide
37 1204096 1 Compression Spring
38 0101517 5 Pan Hd. Machine Screw, #8-32.NC x 1/2 1g.
39 0101508 5 Fiber Washer
40 01551-4 3 Flat Washer, 1/4 large
41 0104060 1 Cap, Sending Unit
42 1204097 1 Kick Down Rod

1204094
7/1/76




FUEL SYSTEM
MODEL 1200 Page 2 of 2
SEE FIGURE 4-26

ITEM PART

NUMBER NUMBER QTY. DESCRIPTION

43 1304010 3 Gasket

4 1 Wire, Hypolon, 16 Ga. Brown

45 0101638 2 Ring Tongue

L6 2125054 1 Compression Spring

47 2115138 1 Fuel Sending Unit

48 2104169 1 Collay 1/4"

49 1204108 4 Hold Down Strap

50 01550-8 1 Flat Washer, 5/16 small

51 0204023 1 Fuel Shut-off Valve

52 0101310 1 Rd. Hd. Machine Screw, #10-32 NF x 3/8 1.
53 01554~5 2 Split Lock Washer, #10-med.

54 2125046 1 Bushing, Transmission

55 2125047 1 Retaining Washer

56 017054 2 Line Clamp

57 01533-76 2 Pan Hd. Machine Screw #10-23 NF x 1/2 1g.
58 2104063-5 1 Gas Line (For 4 man cab only)

59 1202046 2 Spring

60 1204102 1 Throttle Rod Guide

61 1204054 2 Ball Joint

62 1204052-3 1 Gas Pedal Assembly

63 01500-41 4 Hex. Hd. Capscrew, 5/16-24 NI x 1 3/8 lg.
64 2107059 8 Fender Washer, 5/16

65 01620-2 1 Coupling'

66 01635-25 1 Pipe Nipple

67 _ 2104115 1 Shut~off Valve

68 01675-1 2 Hose Clamp

69 01650~2 1 Hose Connector

70 . 01554-7 2 Split Lock Washer, 5/16 med.

71 01520~7 2 Hex. Nut, 5/16-18 NC

72 01501-37 2 Hex. Hd. Capscrew, 5/16-18 NC x 7/8 lg.
73 2104106 1 Sediment Bowl

74 2104105 1 Sleeve, 5/16 Tube

75 2104131 1 Nut, Inverted ¥lare

76 . 1 Hose, 5/16 1.D. x 16 Lg. Gates #4795

77 01615-4 1 Adapter

78 1204111 1 Guard, Fuel Line (4 man cab only)

79 01538-35 4 Screw Tapping (4 man cab only)

30 01511~82 1

Set Screw, 1/4-20 NC x 3/16 Lg.

12040941 ,-3
7/1/76




R

p2-G IINO |4




SUSPENST ‘N ASSEMBLY
MODLL 1200 Page 1 of 1
SERE FIGURE 5-24

ITEM PART
NUMBER NUMBER QTY DESCRIPTION
1 1205077~25 1 Axle Assembly, 3 3/4 Arm (Std. Track)
120507727 1 Axle Assembly, 3 3/4 Arm (Wide Track)
2 2105008 4 Nylon Bushing (Used on Ttem #1)
3 2105009 2 Snap Ring (Used on Ttem #1)
4 01500-68 4 Hex. Hd. Capscrew, 3/8-24 NF x 1 lg.
5 2105010 16 Nylon Bushing (Used on Ttem #7)
6 2105011 ] Snap Ring (Used on Ttem #7)
7 1205077-17 4 Axle Assembly, 6" Arm (Std. Track)
1205077-19 4 Axle Assembly, 6" Aym (Wide Track)
8 0153043 10 Slotted Nut, 3/4-16 NC
9. 01541-145 10 Cotter Pin, 3/16 x 1% 1g.
10 1205040 10 Grease Cap
11 1205044 10 Washer
12 1205037 : 10 Cone, Outer
13 1305010-3 8 Tire, Monorail, 4.50-12 x 6-ply
14 2105058~1 - 10 Wheel Assembly, Aluminum
15 2105040 10 Tire Flap
16 0205006 10 Tube, 5.50-4.50-12
17 1305010~5 2 Tire, Monorail, 4.50-12 x 8-ply
18 0105054 10 Cup, Outer "
19 1205048 10 Cup, ILoner
20 1205043 10 Cone, Tuner
21 1205041 10 Grease Seal
22 0101226 10 Grease Fitting, 1/8 NPT
23 01500-192 28 Hex. Hd. Capscrew, 5/8-18 NF x 1% 1g.
24 01525~42 28 Elastic Stop Nut, 5/8-18 NF
25 01501~8 8 Hex. Hd. Capscrew, 1/4-20 NC x 1 1lg.
26 01554-6 8 Split Lock Washer
27 2105023 2 Cylinder
28 2105042 2 Shaft
29 ' 2105022 2 Hose Assembly
30 1205101 2 Retaining Ring
31 2105021 2 Plate, Track Adjusting
32 0101226 2 Grease Fitting
33 1205096 2 Back-up Washer, Large
34 1205099 2 Vee Packing, Large
- 35 01500-232 - 2 Hex. Hd. Capscrew, 3/4-16 NF x 4 lg.
36 01525-43 2 Elastic Stop Nut, 3/4-16 NF
37 1205095 2 Pin
38 01525-38 4 Elastic Stop Nut, 3/8-24 NI
39 1207375~1 1 Sliding Member, L.H.

40 1207375-2 1 Sliding Member, R.H.

1205104
7/1/76




\&&;

\\\

ATEUETIMHANIOEIIEARANN \\\\\\\\\\\\“\
\\ RN AR

ALARII \\\

\\\m\“\\\\\\\\\\\\\\\\\\\\\\\\\k WA
\\\ R

} S\

AT
“\\§\M\\§‘§\

TR “\\\W\m‘m\\n\\ &
ARRERRINR

FIGURE 6-24

MR\S@

oAE G-S-T7%



COOLING SY ST
MODEL 1200 Page 1 of |
SEE FIGURE 6-24

ITEM PART

NUMBER NUMBER QY. __DESCRIPTION o
1 12060443 1 Radiator, Modified
2 0150136 20 Hex. Bd. Cap Serew, 5/16-~18 NC s 3/4 Lg.
3 01554-7 20 Split Lock Washer, 5/16 Med.
4 1206065 1 Bracket, Radiator Mount
5 1206018-3 1 Drain Cock Assenbly (Includes the Next
3 ftems)
1306008 1 Drain Cock
01620-2 1 Coupling
. 01635-24 1 Nipple, 1/4 % 2
6 , 1206074 1 Pan Shroud
7 1 Hose 5/8 T.D. x 32 Lg. Gates #3230
8 0106020 1 Connector, Hose, Barbed Tnsert
9 1206071-1 1 Mount Bracket, Heater 1,.H.
10 ; 1 Hose; 5/16 I.D. x 72 Lg. Gates #3225
11 01625-3 1 Street Elbow
12 1206071-2 1 Mount Bracket, Heater R.H,
13 01501-12 4 Hex. Hd. Cap Screw, 1/4-20 NC x 1 1/2 Lg.
14 ' 01554~6 4 Split Lock Washer, 1/4 Med.
15 2106134 2 Clamp FPlate
16 2125050-11 1 Cooler
17 01629-5 2 Bushing
18 01650-5 2 Hose, Connector, Flbow, Barbed Insert
19 01675-1 4 Hose Clamp
20 0106021 1 Radiator Cap
21 1 Hose, 5/16 I.D. x 96 Lg. Gates #3225
22 01700-33 1 Grommet
23 1206031 6 Radiator Nut ,
24 01654-1 2 SAE Male Swivel, Inverted Flare
25 01675-2 4 Hose Clamp
26 2106039 2 Hose Connector, Barbed Insert
27 1 Hose 5/8 1T.D. x 36 Lg. Gates 13230
28 01701-17 1 Hose, Lower
29 01675~9 4 Hose Clamp
30 01701-7 1 Hose, Upper
31 1206070 - 1 Backing Plate
32 1206073 : 1 Heater Modified
33 - . 01501-6 8 Hex. Hd. Cap Screw, 1/4-20 NC x 3/4 Lg.
34 : 1206072 : 4 J Nut, 1/4-20 NC
35 01538-33 4 Pan Hd. Tapping Screw #10
36 A/R Weather Strip
37 : 01551-5 5 Washey ¥lat, 5/i6 Large
18 A/R 1/4 L.D. Vose
39 01618-35 2 Plug

1206067
7/1/76




N

i

\ }

D,

-
|

Rodotdw
““"*‘“L%ih e

-
o
“
(2
\&

[, |‘

€261 (9@ 69

i

FIGURE 7-32



TOP CHASSIS ASSEMBLY
MODEL 1200 . Page 1 of 3
SEE FIGURE 7-32

ITEM PART
NUMBER NUMBER QTY, DESCRIPTION
1 1207276-41 1 Chassis Frame & Skin Assembly
2 01504~130 16 Hex. Hd. Capscrew, 1/2-20 NI x 1 1/4 lg.
3 01562~11 _ 12 Flat Washer, 1/2 Small - Hard
4 01525-40 21 Llastic Stop Nut, 1/2-20 NF
5 01500-37 2 Hex. Hd Capscrew, 5/16-24 NF x 3/4 lg.
6 01500-45 4 Hex. Hd. Capscrew, 5/16-24 NF x 2 3/4 1g.
7 0101537 9 Pop Rivet, 1/8 dia.
8 01520-37 14 Hex. Nut, 5/16-24 NF
9 01501-6 36 Hex. Hd. Capscrew, 1/4-20 NC x 3/4 1g.
10 01554-6 44 Split Lock Washer, 1/4 med.
11 1207277-1 o1 Radiator Access Plate
12 - 01504-174 4 Hex. Hd. Capscrew, 9/16-18 NF x4 1/2 1g.
13 1207423-1 1 ’ Lower Chassis Frame (2 man Std. track)
14 1207423-3 1 Lower Chassis Frame (6 man wide track)
15 1207438 1 Belly Pan, Front
16 - 01500-8 4 Hex. Hd. Capscrew, 1/4-28 NF x 1 1g.
17 01554-40 4 Split Lock Washer, 1/2 med.
18 1219212 1 Pintle Hook
19 1201009 2 Name Plate ''SPRYTE"
20 1207119 1 Front Screen, Lower
21 1207170 1 Radiator Shield
22 01501-35 42 Hex. Hd. Capscrew, 5/16-18 NC x 5/8 1g.
23 01525-36 16 Elastic Stop Nut, 1/4-28 NF (6 man wide track)
24 1201010 1 Name Plate, "THIDKOL"
25 : 01551-5 80 Flat Washer, 5/16 large
26 1207462 1 Side Panel, R.H,
27 1207429 1 Defroster Support Assembly
28 1207174 4 Bracket, Seat Mount
29 1207481 1 Rear Access Board
30 01520-7 24 Hex. Nut 5/16-18 NC
31 01500-6 16 Hex. Hd. Capscrew, 1/4-28 NF x 3/4 1g.
32 ' - 1207239-7 2 Front Board, Bed
33 01506-43 24 Carriage Bolt, 5/16-18 NC x 1 1/2 lg.
34 01517-35 18 Pan Hd. Sheet Metal Screw, #10 x 3/4 1g.
35 0509027 - 2 Padded Seat
36 1207464 1 Side Panel, LH
37 1208057 2 Seat Stop (6 man wide track)
38 1208056 1 Cushion, Rear Seat (6 man wide track)
39 01501-3 4 Hex. Hd. Capscrew, 1/4-20 NF x 1/2 lg.
40 01550-7 16 Flat Washer, 1/4 small (6 man wide track)
41 1207445 2 Hold down clip
42 1207476 1 Hood Assembly

1207457
7/1/76



TOP CHASSTS ASSEMBLY

MODET, 1200 Page 2 ol 3
SEE FIGURE 7-32

ITEM PART

NUMBER NUMBER QTY., DESCRIPTION
43 1208055 1 Seat Back, Rear (6 man wide track)
44, 1208058 2 Seat Support (6 wan wide track)

45 1207137-3 1 Board, Cargo Bed, L.H.

46 12071374 1 Board, Cargo Bed, R.H.

47 1207033 1 Deck Rataining Angles

48 1207141 1 Stake Rack Assembly, Rear

49 0608132 2 Corner Connector, R.H.

50 0608131 2 Corner  Connector, L.H.

51 1207240~-9 1 Stake Rack Assembly, L.H.

52 1207240-11 1 Stake Rack Assembly, R.H.

53 0207039 2 Handle, Hood Lifting

54 . 1208189 2 Hook Bracket

55 01520-36 4 Hex. Nut, 1/4-28 NF

56 2107337 1 Cover

57 0101584 12 Rivet, Flat Top, 3/16 x 3/8 1lg.

58 1207421-1 1 Cross Member, Front N.T.

59 1207421-3 1 Cross Member, Front W.T. (6 man wide track)
60 01525-42 4 Elastic Stop Nut, 5/8-18 NF

61 0708015 2 Hood Catch

62 01501-63 6 Capscrew, 3/8-16 NC x 1/2 1g.

63 01552-8 6 Split Lock Washer, 3/8 light

64 1207240-19 1 Stake Rack Assembly, L.H. (6 man wide track)
65 1207240-20 1 Stake Rack Assembly, R.H. (6 man wide track)
66 4 01504-128 5 Hex. Hd. Capsecrew, 1/2-20 NF x 1 1g.
67 01700-11 2 Grommet

68 01700-33 1 Grommet

69 01525-39 4 Elastic Stop Nut, 7/16-20 NF

70 1202074 1 Decal (Overspeed warning)

71 2108352 1 Identification Plate

72 1208195 1 Plate, Starter Motor Access

73 1208196 1 Plate, Hydraulic Pump Access

74 1407186 4 Spacer

75 01506-43 4 Carriage Bolt, 5/16-18 NC x 1 1/2 1lg.
76 ' 01700-28 2 Grommet

77 1214069 ) 1 Bracket, Brake Lever Mount

78 1202082 2 Engine Mount, Front

79 01700-19 4 Grommet

80 01500-68 6 Hex. Hd. Capscrew, 3/8-24 NF x 1 1g.
81 01550-9 6 Flat Washer, 3/8 small :

82 01525-38 6 Elastic Stop Nut, 3/8-24 NF

83 \ 0608078 2 Seat Belt Kit

84 1207477 1 Carpet, Motor Compartment

1207457
7/1/76




TOP CHASSTS ASSEMBLY
MODEL 1200 Page 3 of 3
SEE FIGURE 7-32

TTEM PART

NUMBER NUMBER QTY, DESCRIPTTION

85 1207465 1 Carpet, Outboard L.I. Side, Floor
86 - 1207466 1 Carpet, Inboard, L.H, Floor
87 ' 1207467 1 Carpet, R.H. Side Floor

90 2125034 1 Mounting ¥Flange

91 2108219 A/R Double Lip Trim (Red)

93 01551-7 4 Washer, Tlat 7/16 lg.

94 01500-98 4 Capscrew, 7/16-20 NF x 1 1lg.
95 01701-90 1 Hose

96 01700-16 3 Grommet

1207457
7/1776




FIGURE 8-26



1201 2 MAN CAB ASSEMBLY .
MODEL 1200 Page 1 of 2
SEE FIGURE 8-26

Il

ITEM PART
NUMBER . NUMBER QTY, DESCRIPTION
1 © 1208093 1 Cab Frame & Skin Assembly
2 2 Locking Strip, 110 lg., Sommer & Maca Co.
#3197-R
3 : 2 Weather Strip, 110 1g., Sommer & Maca Co.
#3195-R
4 1208031 2 Glass, Windshield
5 A/R Weather Strip, 3/16 thk. x 3/4 wide,
Durkee Atwood Company #3650
6 0108064 2 Blade, Windshield wiper
7 1208019 2 Arm, Windshield wiper
8 : 1208095 1 Louver Panel
9 1208097 1 Door, Radiator Access
10 : 1215047-3 2 Motor, Windshield wiper
11 01500-132 4 Hex. Hd. Capscrew, 1/2-20 NF x 1 1/4 1g.
12 01525-40 4 Elastic Stop Nut, 1/2-20 NF
13 01525-37 3 Elastic Stop Nut, 5/16-24 NF
14 01500-38 3 Hex. Hd. Capscrew, 5/16-24 NF x 1 1g.
15 2 Weather Strip, 3/16 x 1/2 1lg., Durkee
Atwood Company #3450
16 2 Door Spacer, 3/16 x 3/4 x 29 1/2 1.
18 2 Weather Strip, 66 1/2 1g. Sommer & Maca
Company #3195-R
19 2 Locking Strip, 66 1/2 1g. Sommer & Maca
' Company #3197-R
20 - 0608067 2 Glass, Rear
21 0108039 2 Handle, Inside
22 - 0108040 1 Door Lock, L.H.
23 0108067 1 Door Lock, R.H.
26 01525-35 18 Elastic Stop Nut, #10-32 NF
27 0101298 8 Rd. Hd. Machine Screw #10-32 NF x 1 1/4 1g
28 0119065 2 "T" Handle Plain
29 : 0101229 8 Rd. Hd. Machine Screw #10-32 NF x 1/2 1g.
.30 2 Weather Strip, 86 7/8 lg. Sommer & Maca
, Company #6421
31 L 2 Channel, Glass Run, 83 1/4 1lg. Sommer &
' . Maca Company B-127
32 1208026 1 Sliding Glass Window Assembly, L.H.
33 1208027 : 1 Sliding Glass Window Assembly, R.H.
35 _ 2 Window Spacer, 42 1/2 1g. Sommer & Maca
: Company #6422
36 2 Channel, Rigid, 15 1/4 lg. Sommer & Maca
: B Cempany #3-K1
37 . 1208016 2 Glass, Stationary, Door Window
40 1215021 1 Twin Headlight, Left
41 1215023 1 Twin Headlight, Right

1208092
7/1/76




1201 2 MAN CAB ASSEMBLY
MODEL 1200 Page 2 of 2
SEE FIGURE 8-26

ITEM PART

NUMBER NUMBER QTY. DESCRIPTION N

42 0101407 6 Rd. Hd. Machine Screw, #10-32 NF x 1 1/2 lg.

43 1215022 2 Bezel, Twin Headlight

44 1215048 1 Wiring Harness, Cab (Note: Ney # for Harness
1215109)

46 1208079 1 Door, Left Front

47 1208078 1 Door, Right Front

48 1208088 2 Spacer, Door Lock

65 1208203 A/R Pad, Beacon Mounting (Optional Equipment)

71 - 1208217-2 1 1200 Door Stop, Installation Kit R.H,

72 2115107 A/R Emergency Warning Light (Optional Equipment)

73 01501-6 A/R Hex. Hd. Cap Screw, 1/4-20 NC x 3/4 Lg.

74 1208217-1 1 1200 Door Stop, Installation (Not Showm) L.H.

75 01500-6 6 Hex Hd. Cap Screw, 1/4-28 NF x 3/4 1g,

76 015546 6 Split Lock Washer, 1/4 Med.

77 01520-36 6 Hex. Nut, 1/4~28 NF

78 1208099 1 Safety Hamdle

1208092
7/1/76




i

\'
|

&) (¢



1202 4 MAN CAB ASSEMBLY

MODEL 1200 Page 1 of 2
SEE FTIGURE 8-27
ITEM PART
NUMBER NUMBER QTY, DESCRIPTION
2 2 Locking Strip, 110 Lg., Sommer & Maca Co.
#3197-R
3 2 Weather Strip, 110 Lg., Sommer & Maca Co.,
#3195-R
4 1208031 2 Glass, Windshield
5 A/R Weather Strip, 3/16 Thk. x 3/4 Wide,
Durkee Atwood Co. #3650
6 0108064 2 Blade, Windshield Wiper
7 1208019 2 Arm, Windshield Wiper
8 1208095 1 Louver Panel
9 1208097 1 Door, Radiator Access
10 1215047-3 2 Motor, Windshield Wiper
11 01500-132 4 Hex. Hd. Cap Screw, 1/2-20 NF % 1 1/4 Lg.
12 01525-40 4 Elastic Stop Nut, 1/2-20 NF
13 01525-37 5 Elastic Stop Nut, 5/16-24 NF
14 01500-38 5 Hex. Hd. Cap Screw, 5/16-24 NF x 1 Lg.
15 4 Weather Strip, 3/16 x 1/2 x 31. Lg.,
17 2 Door Spacer, 3/16 x 1 1/2 x 32 1/4 Lg.
18 4 Weather Strip, 66-~1/2 Lg., Sommer & Maca Co.
#3195-R
19 4 Locking Strip, 66-1/2 Lg., Sommer & Maca Co.
#3197-R
20 0608067 4 Glass, Rear
21 0108039 4 Handle, Inside
22 0108040 2 Door Lock, L.H.
23 0108067 2 Door Lock, R.H.
24 1208048 1 Door, Left Front
25 1208030 1 Door, Right Front
26 01525-35 30 Elastic Stop Nut, #10-32 NF
27 0101298 16 Rd. Hd. Machine Screw, #10-32 NF x 1 1/4 Lg.
28 0119065 4 "T" Handle, Plain
29 0101229 12 Rd. Hd. Machine Screw, #10-32 NF x 1/2 l.g.
30 2 Weather Strip, 86-7/8 Lg., Sommer &.Maca Co.
#6421
31 . 2 Channel, Glass Run, 83-1/4 Lg., Sommer &
Maca Co. #13-127
32 1208026 1. Sliding Glass Window Assy., L.H.
33 1208027 1 Sliding Glass Window Assy., R.H.
34 1208188-~2 1 Door, Right Rear
35 . 2 Window Spacer, 42-1/2 Lg., Sommer & Maca Co.
#6422
36 2

Channel, Rigid, 15~1/4 Lg., Sommer & Maca Co.
#3~K1

1208092~13
7/1/76



1202 4 MAN CAB ASSEMBLY
MODEL 1200 Page 2 of 2
SEE FIGURE 8-27

ITEM PART

NUMBER NUMBER QTY, DESCRIPTLON

37 1208016 2 Glass, Stationary, Door Window

38 1208188~-1 1 Door, Left Rear

40 1215021 1 Twin Headlight, Left

41 1215023 1 Twin Headlight, Right

42 0101407 6 Rd. Hd, Machine Screw, #10-32 NF x 1 1/2 Lg.
43 1215022 2 Bezel, Twin Headlight

45 1215049 1 Wiring Harness, Cab

48 1208088 4 Spacer, Door Lock

55 1208190 1 Cab Frame & Skin Assy. (1202)

65 1208203 . A/R Pad, Beacon Mounting (Optional Equipment)

71 1208217-3 2 1200 Door Stop Installation Kit

72 2115107 ' A/R Emergency Warning Light (Optiocnal Equipment)
73 015016 A/R Hex. Hd. Cap Screw 1/4-20 NC x 3/4 Lg.

74 1208217~1 2 1200 Door Stop, Install. (Not: Shown)

75 01500-6 6 Hex. Hd. Cap Screw, 1/4-28 NF x 3/4 ig.

76 01554-6 0 Split Lock Washer, 1/4 Med,

77 01520-36 6 Hex. Nut, 1/4-28 Wy

78 1208099 1 Safety Handle

120809213
7/1/76




T

2 S
@f

I\
)

5]

?@
e

FIGURE 9A-28




ARRANGEMENT FOR 5.44 GEAR RATIO

FIGURE 9B-28

ARRANGEMENT FOR 6.14 GEAR RATIO



DRIVE UNIT ASSEMBLY
MODEL 1200 Page 1 of 3
SEE FIGURES 9A-28 & 9B-28

ITEM PART
NUMBER NUMBER QTY, DESCRIPTION
1 01541-107 1 Cotter Pin, 1/8 dia. x 2 Lg.
2 01540-352 4 Clevis Pin, 1/2 x 1.531 Grip
3 1209093 2 Trunnion Block
4 01541-82 4 Cotter Pin, 3/32 dia. x 3/4 Lg.
5 01550~11 b Flat Washer, 1/2 Small
6 1209129 _ 1 Pinion Shaft, 7 Tooth (Oliver #176 953-A)
Used, with 6.14 Gear Ratio
7 1209172 2 Bearing, Ball
8 1209171 2 Lock Washer, Bearing
9 1209170 2 Bearing Lock Nut
10 1209169 2 Shim Pack
11 1209168 16 Rivet
12 1209167 2 Steering Drum Gear
13 1209166 6 Pin
14 1209165 6 Compensating Pinion Nut
15 1209164 6 Woodruff Key
16 - 1209163 6 Compensating Pinion
17 1209162 6 Flat Washer Spacer
18 1209161 3 Dowel
19 1209160 1 Washer
20 1209159 2 Spacer Washer
21 1209158 6 Compensating Internal Pinion
22 . 1209157 2 Washer, Steering Drum
23 1209156 2 Gear
24 1209128 1 Pinion Spacer, (Used With 6,14 Gear Ratio)
1209102-1 1 Pinion Spacer, (Used With 5.44 Gear Ratio)
25 1209155 2 Steering Drum
26 1209154 1 Cover, R.H.
27 1209153 1 Compensating Case
28 1209152 6 Dowel
29 1209119 1 Gear, Differential Bevel, 43 Tooth (Oliver
#176952-A) Used With 6.14 Gear Ratio
1209151 1 Gear Differential Bevel, 49 Tooth (Oliver
. #C52254) Used with 5.44 Gear Ratio
30 1209150 - 1 Cover, L.H.
31 1209149 6 Lock Plate
32 1209148 » 12 Lock Plate Bolt
33 1209147 6 Pin
34 1209146 6 Compensating Case Bolt & Nut
35 1209145 2 Bushing
36 1209144 2 Spacer Washer
37 1209096 1 Nut, Pinion Shaft

1209192-23
7/1/76



DRIVE UNIT ASSEMBLY

MODEL 1200 Page 2 of 3
SEE FIGURES 9A-28 & 9B-28

ITEM PART
NUMBER NUMBER QTY, DESCRIPTION
38 1209097 1 Spacer
39 - 1209098 1 Spacer
40 1209099 1 0il Seal
41 1209124 1 Bearing Housing (Used on Drive Units With
6.14 Gear Ratio)
42 01505~73 8 Hex. Hd. Cap Screw, 3/8-16 NC x 1 3/4 Lg.
43 1209204 2 Anchor
44 0609106 2 Seal, Steering Band Rod
45 0109017 4 Lock Plate
46 : 1209103 1 Shim Pack
47 1209104 1 Bearing, Ball
48 1209143 1 Bearing, Roller
49 1209125 2 Gasket, Anchor
., 50 1209105 2 Link, Anchor
R 51 _ 0609105 2 Spring
52 : 1209113 4 Lever, Steering
53 ' 01501-5 4 Hex. Hd. Cap Screw, 1/4-20 NC x 5/8 Lg.
54 01554~6 4 Split Lock Washer, 1/4 Med.
55 1209114 2 Slave Cylinder
56 1209142 12. Bushing
57 : 1209115-2 2 Steering Band Assy.
58 1209123 1 Snap Ring (Used on Drive Units With
6.14 Gear Ratio)
59 1209120-3 1 End Yoke
60 01525~40 2 Elastic Stop Nut, 1/2-20 NF
61 1209121 2 Spacer
62 01500-72 8 Hex. Hd. Cap Screw, 3/8-24 NF x 1 1/2 Lg.
63 1209182-5 1 Drive Unit Case
64 , 01525-38 8 EFlastic Stop Nut, 3/8-24 WNF
65 1209107 2 Rod, Brake Band '
66 01541-104 2 Cotter Pin, 1/8 dia. x 1 1/4 Lg.
67 01540-538 2 Clevis Pin, 3/4 x 3.156 Grip
68 01540-213 4 Clevis Pin, 3/8 x 1.594 Grip
69 01558-2 4 Flat Washer
70 - 01541-83 - 4 Cotter Pin, 3/32 dia. x 1 Lg.
71 01501~36 18 Hex. Hd. Cap Screw, 5/16-18 NC x 3/4 Lg.
.72 01554~7 18 Split Lock Washer, 5/16 Med.
73 1209190 1 Drive Unit Cover
74 1209192 1 Gasket, Cover
75 1209141 2 Compensating Case Bushing
76 1209127 1 Gasket (Used on Drive Units With

5.44 Gear Ratio)

1209192-23
7/1/76




DRIVE UNIT ASSEMBLY
MODEL 1200 Page 3 of 3
SEE FIGURES 9A-28 & 9B-28

ITEM PART

NUMBER NUMBER QTY, DESCRIPTION

77 1209133 2 Push Rod

78 1209197 4 Dowel Pin

79 2109077 2 Spacer, 1/4 Thick
1

80 1209100 Bearing Stop (Used on Drive Units With

S.44 Gear Ratio)
81 1209101 1 Bearing Retainer (Used on Drive Units
‘ With 5.44 Gear Ratio)

1209192~23
7/1/76




Le-6 FHNDH




DRIVELINE TOP ASSEMBLY

MODEL 1200 Page 1 of 2
SEE FIGURE 9-30
ITEM PART
NUMBER NUMBER QTY, DESCRIPTION
1 2109143-2 2 Axle Assembly, Outboard (36" Track)
(Includes Next 4 Ttems)
1209067 1 Retainer Plate
0101739 1 Bearing
2109144 1 Bearing Retainer Collar
01710-04 1 National Seal, Double Lip
2 01520-38 8 Nut, Hex. 3/8-24 NF (Called Out w/Item 5)
3 01554~8 36 Washer, Split Lock 3/8 Med.
4 01510~73 2 Set Screw, Socket Hd, 1/4-28 NF
5 01500-70 8 Cap Screw, Hex. Hd. 3/8-24 NF x 1 1/4 Lg.
6 01525-41 8 Elastic Stop Nut 9/16-18 NF
7 01501-192 12 Hex. Hd. Cap Screw 5/8-11 NC x 1 1/2 Lg.
8 0155412 12 Washer, Split Lock 5/8 Med.
9 01505-73 28 Hex. Hd. Cap Screw 3/8-16 NC x 1 3/4 Lg.
10 1209186 2 Gear, 36 Tooth (2.40 Reduction Ratio)
11 01550-9 28 Washer, Flat 3/8 Small
12 1209194 2 Gasket, Axle Housing
13 1209195 8 Bearing
14 1209191 2 Gasket, Outboard Reduction Case
15 1209198 3 Fill Plug, Magnetic 3/4 NPT
16 1209092-23 1 Drive Unit Assembly
17 01618~-35 1 Plug, Pipe Socket Hd. 3/4 NPT
18 0609042-3 2 Journal & Bearing Kit
19 1209091 2 U-Bolt
20 1209090-3 1 Washer, Cork
21 1209089-3 1 Washer, Steel
22 0609044 1 Cap, Dust
23 01501-42 4 Hex. Hd. Cap Screw 5/16-18 NC x 1 1/2 Lg.
24 1209180 2 Outboard Reduction Case, Outer
25 2109084 2 Retainer
26 2109085-3 1 Drive Shaft
27 1209088-3 1 Sleeve Yoke Assembly
28 1209229-3 4 Flat Hd. Cap Screw 5/8-11 NC x 2 1/2 Lg.
29 01505-195_ 2 Hex. Hd. Cap Screw 5/8-11 NC x 2 1/4 Lg.
30 1209187 2 Stub Shaft
31 01504~133. 8 Hex. Hd. Cap Screw 1/2-20 NF x 1 3/4 Lg.
32 21090823 A/R Shim, 11 Ga.
33 1209200 2 Ring, Retainer
34 2109075 18 Washer, Flat 5/8
35 01550-12 16 Washer, Flat 9/16-Small
36 01505-197 8 Hex. Hd. Cap Screw 5/8-11 NC X 2 3/4 Lg,
37 01504-163 8

Hex. Hd. Cap Screw 9/16-18 NF x 1 3/4 Lg.

1209253~1,~3
7/1/76



DRIVELINE TOP ASSEMBLY

MODEL 1200 Page 2 of 2
SEE FIGURE 9-30
1TEM PART
NUMBER NUMBER QTY, DESCRIPTION
38 01554-7 4 Hex. Nut 5/16-18 NC
40 01528-28 .8 Uni-torque Lock Nut 1/2-20 NF
41 1209249-1 1 Reduction Housing Guard, L.H.
42 1209249-2 1 Reduction Housing Guard, R.H.
43 01525-39 4 Elastic Stop Nut 7/16-20 NF
44 1209185 2 Gear Pinion 15 Tooth (2.40 Reduction Ratio)
45 1209230 14 Conelock Lock Nut 5/8~11 NC
46 0607006 8 Insulator
47 1209246 2 Drive Unit Support Bracket
48 1209076-7 2 Drive Sprocket
49 1209210-3 2 Axle Housing (45 1/8" Track)
50 0205009 16 Lug Nut, 30 Degree 1/2-20 NF
51 01618-31 2 Socket Hd. Pipe Plug 1/8-27 NPT
52 1209210-1 2 Axle Housing (36" Track)
54 01500-111 4 Hex, Hd. Cap Screw 7/16-20 NF x 3 3/4 Lg.
55 0607015 4 Washer, Round
56 2109082-1 A/R Shim, 16 Ga.
57 ‘ 1 Hex. Hd. Nut (Ford #351165-58) 1/2~20 NF
58 1 Flange Yoke (Ford #DITZ 7089-C)
59 1209234 L Breather
60 0607012 4 Sleeve
61 01618~36 1 Pipe Socket Hd. Plug 1~11 NPT (Not Shown)
62 2115044 1 Temperature Sending Unit (Not Shown)
63 2109143~1 2 Axle Assembly, Outboard (45 1/8" Track)
' (Includes Next 4 Items)

1209067 1 Retainer Plate

0101739 1 Bearing

2109144 1 Bearing Retainer Collar

01710-04 1 National Seal, Double Lip
64 2128383 1 Plug, Differential Temperature Sender
: (Not Shown)
65 015517 Washer, Flat 7/16 Lg.
66 1209069 2 Gasket

1209253-1,-3
7/17176



Wy

FIGURE 1416




DISC BRAKE ASSEMBLY
MODEL 1200 Page 1 of 1
SEE FIGURE 14-16

TTEM PART ‘
NUMBER NUMBER QTY, DESCRIPTION
1 01520~37 3 Hex. Hut, 5/16-24 NF
2 015547 3 Split Lock Washer, 5/16 Med.
3 2114139 1 Hand Brake
4 01500-45 3 Hex. Hd, Cap Screw, 5/16-24 NF x 2 1/4 Lg.
5 12140543 1 Brake Cable :
0 12140477 1 Cross Member
7 1214067 2 Spring
8 01525-38 5 Ilastic Stop Nut, 3/8-24 NI
9 1214047-5 1 Crossmember
10 01525-4 10 Elastic Stop Nut, 1/2-20 N¥
11 © 01500~132 4 Hex. Hd. Cap Screw, 1/2-20 NF x 1 1/4 Lg.
12 01551-6 2 Flat Washer, 3/8 Lg.
13 - 1214046 4 Arm
14 2114080-3 1 Mount Bracket Assembly
15 2114081 1 Spacer, Brake Cable
16 0101281 2 Grease Fitting
17 01521~38 4 Jam Nut, 3/8-24 NF
18 01502~348 16 Hex. Socket Hd. Cap Serew, 5/16-24 NF x 1 Lg.
19 01500-70 8 Hex. Hd. Cap Screw, 3/8-24 NF x 1 1/4 Lg.
20 1214051 4 Brake Pad Lining Assembly
21 01525-39 4 Elastic Stop Nut, 7/16-20 WF
22 1214048 8 Brake Pad Retainer
23 01500-107 4 Cap Screw, 7/16~20 NF x 2 3/4 Lg.
24 01551-8 2 ¥lat Washer, 1/2 Lg.
25 01504~131 4 Hex. Hd. Cap Screw, 1/2-20 NF x 1 3/8 Lg.
26 01552-10 4 Split Lock Washer, 1/2 Light
27 2114082 1 Disc Brake

1214063
7/1/76




/
PHOG ®

s

M

FUSE"D

NO.JDESCRAPTON e
EEEESSLEET o
o weEsER. =

Db BVLRE

BIHRYL.

S DWAEREL

G HELD LCGEWTT D =

SE

T OHWWEEREL LA,
B DWIFTEERL R, \Q

FICURE 15-35




e INSTRUMENT PANEL ASSEMBLY
R MODEL 1200 Page 1 of 1
SEE FIGURE 15-35

ITEM PART
NUMBER NUMBER QTY, DESCRIPTION
1 2115038 1 Tachometer
2 2115042 1 Temp, Gauge-Differential Temp.
3 2115140-3 1 Temp. Gauge
4 2115137 1 Fuel Gauge
5 21151433 1 0il Pressure Gauge
6 0119052 1 Hour Meter
7 1415058 1 Ignition Switch
8 2115151 2 Wiper Switch
9 2115155 2 Cover Blank
o 01513-76 2 Pan Hd. Machine Screw #10-24 NC x 1/2 Lg.
11 01554~5 2 Split Lock Washer, #10 Med.
12 0115024 1 Fuse, 30 Amp.
13 1315014 2 Fuse, 15 Amp.
14 3415008 1 Fuse Block, 8 Fuses
15 1315013 5 Fuse, 10 Awmp.
16 1215101 1 Cover, Fuse
17 1215098 - 1 Instrument Panel
18 A/R 1/4 Wide, Black-Lable Tape (Dymo Brand or
Equivalent)
19 : A/R 1/8 Wide Red Vinyl Tape
20 2115139 1 Ammeter
21 1215088 1 Headlight Switch
22 2115063 1 Heater Switch
23 2115149 1 Interior Light Switch
24 2115152 1 Emergency Light Switch

1215112
7/1/76

et




9¢- &l 34ndid

)

)

NG9

LB;
L@ o
Bl

% rqé"“i

~ — i
(s 4 4.2 S
& SNZ g
=y
i
X E I i o i
W T e
l y - ® I
= - =17 & P lE==
e [ an
= i i
= _ avs oot _I,_.
NN
T B
] v o
e »\'ﬂ J——————— L~ ‘ E
AR e = :
o
5 "
2L#DI7 LOIS
LmI7 DOF Swolls o

S 1 (g 44
Al e v
— [ DAMOTLALS e~




ELECTRICAL ASSEMBLY
MODEL 1200 " Page 1 of 1
SEE FIGURE 15-36

ITEM ' PART
NUMBER NUMBER QTY, DESCRIPTION
1 1215112 1 Instrument Panel Assembly
2 1215108 1 Engine Harness Assembly
3 0115031 1 Switch, Solenoid
4 1215047<3 2 Motor, Windshield Wiper
5. 1315007 2 Battery Cable
6 01532-4 2 Wing Nut, 1/4-20 NC
7 2115065 1 Battery Hold Down
8 2115064 1 Battery, 12 Volt
9. 1415020 2 Battery Bolt, Hold Down
10 0101298 2 Rd. Hd. Machine Screw, #10-32 NF x 1 1/4 Lg.
11 0101407 8 Rd. Hd. Machine Screw, #10-32 NF x 1 1/2 Lg.
12 01700-24 1 Grommet
13 2115053 1 Cable, Starter
14 0115035 1 Cable, Engine Ground
15 . 1215023 1 Twin Headlight Assembly, R.H.
16 1215021 1 Twin Headlight Assembly, L.H.
17 0101337 10 Sems Nut, #10-32 NF
18 01500-3 4 Hex. Hd. Cap Screw 1/4-28 NF x 1/2 Lg.
19 01520-7 2 Hex. Nut, 5/16-18 NC
20 01552-7 2 Split Lock Washer, 5/16 Light
21 01551-4 4 Flat Washer, 1/4 Lg.
22 1215109 1 Cab Wiring Harness
23 2115080 2 Interior Light
24 01513-74 4 Machine Screw #10-24 x 3/8
25 01552-5 4 3/16 L.D. Split Lock Washer
26 01658-4 2 Nylon Conmector, 2 Circuit (Receptacle)
27 01659-2 7 Terminal, Female
28 . 01658-6 1 Nylon Connector, 3 Circuit (Receptacle)
29 01525-1 2 Elastic Stop Nut #10-24 NC
30 1215110 1 Wiring Harness to Engine
31 1215111 1 Wiring Harness to Cab

1215102
7/1/76




@

TO FRONT OF
VEHICLE

FIGURE 16-20




TRACK ASSEMBLY, INTERMEDIATE PROFILE, 73 CLEAT, 45 1/8" WIDE

MODEL 1200 Page 1 of 1
SEE FIGURE 16-30

ITEM PART
NUMBER NUMBER QTY, DESCRIPTION
1 1216238-2 36 Cleat, R.H.
2 12162381 36 Cleat, L.H,
3 1216238-3 1 Lacing Cleat
4 1216227-1 2 Belt, 8"
5 1216227-3 1 Belt, 8"
6 1216227-5 1 Belt, 8"
7 2116081 216 Backing Plate
8 2116064 73 Tire Guide
9 01504-96 146 Hex. Hd. Cap Screw, (Gr. 8) 7/16-20 NF
x 3/4 Lg.
10 01524~24 794 Uni-torque Lock Nut 7/16-20 NF
11 01504~100 648 Hex. Hd. Cap Screw, (Gr. 8) 7/16-20 NF
x 1 1/4 Lg.
12 01504-70 40 Hex, Hd. Cap Screw, (Gr. 8) 3/8-24 NF
o x 1 1/4 Lg.
13 01524-23 40 Uni-torque Lock Nut 3/8~24 NF
14 2116035 ' 8 Belt Lacing
15 : 2116102 13 Belt Lacing Backing Plate
16 2116043 4 Hex. Hd. Cap Screw 5/16-24 NF x 8 Lg.
17 01525-37 4 Elastic Stop Nut 5/16-24 NF
WITH OPTIONAL TCE CAULKS
18 1216238~5 36 Cleat, L.H, W/Ice Caulk Holes
19 12162384 36 Cleat, R.H., W/Ice Caulk Holes
20 1216238-6 1 Lacing Cleat, W/Ice Caulk Holes (Not Shown)
21 01525-38 72 Elastic Stop Nut, 3/8-24 NF
22 2116104 36 Ice Caulk ‘
23 01504-68 72 Cap Screw, 3/8-24 NF x 1" Lg.

1216240-1
7/1/76



TO FRONT OF

NHICLE
\
@ I/

S

7
©

\ -
/ A‘ @\m ) | \\\\“‘/\_
7 w V, >
Vi
‘ \& )
/ 5 © am@@@\«@

lo-2l

FIGURE



TRACK ASSEMBLY, 73 CLEAT, INTERMEDTATE PROFILE, 36" WIDE

1216236-6

MODEL 1200 Page 1 of 1
SEE FIGURE 16-31
ITEM PART
NUMBER NUMBER QTY, DESCRIPTTION
1 1216236-1 36 Cleat, L.H.
2 1216236-2 36 CGleat, R.H.
3 2116064 73 Tire Guide, 1 1/2"
4 1216106 8 Belt Lacing
5 1216235 216 Backing Plate
6 01504~70 24 Hex. Hd. Cap Screw (Gr. 8) 3/8 x 24 NF
x 1 1/4 Lg.
7 01504-56 4 Hex. Hd. Cap Screw (Gr., 8) 5/16 x 24 NF
x 5 Lg.
8 1216236-3 1 Lacing Cleat, R.H.
9 01504~100 432 Hex. Hd. Cap Screw (Gr. 8) 7/16 x 20 NF
: x 1 1/4 Lg.
10 01524-23 24 Uni-torque Lock Nut, 3/8 x 24 NF
11 2116101 13 Belt Lacing Backing Plate
12 01525-37 4 Elastic Stop Nut, 5/16-24 NF
13 01524~24 578 Uni~torque Lock Nut, 7/16-20 NF
14 1216228-15 2 Belting, 5'"
15 1216228-11 1 Belting, 5"
16 1216228-13 1 Belting, 5"
17 01504-96 146 Hex. Hd. Cap Screw, 7/16-20 NF x 3/4 Lg,
WITH OPTIONAT ICE CAULKS
18 01525-38 72 Elastic Stop Nut, 3/8-24 NF
19 2116104 36 Tce Caulk
20 01504-68 72 Cap Screw, 3/8-24 NP x 1" Lg.
21 1216236-4 36 Cleat, R.H., W/Ice Caulk Holes
22 1216236-~5 36 Cleat, L.H., W/Ice Caulk Holes
23 1 Lacing Cleat W/Ice Caulk Holes

1216237
7/1/76

(Not Shown)



L

N e
-

"
S5

vl




LIFT FRAME ASSEMBLY MODELS 1201 & 1207
MODEL 1200 Page 1 of 1
SEE FICURE 19~42

ITEM PART
NUMBER NUMBER QTY. DESCRIPTION o
1 01611-9 Z Adapter, L/2-14 to 3/4-16
2 2119052 4 LaMalloy Cap Screw, 7/16-20 NI x 2 1/4 Lg.
3 2119068 A M-F Uni-torque Lock Nut, 7/16-20 NF
. 2119046 2 Link
5 2119011 1 Sprocket, Lavge
6 2119014 1 Chain
7 2119018 1 Cover
8 2119050 2 Allen Hd. Screw, 1/2-20 NP x 1 Lg.
9 01550~-11 & Small I'lat Washer, 1/2
10 01525-40 8 Elastic Stop Nut, 1/2 % 20 NF
11 0102018 2 Insulator
12 1219148 2 Kiik Pin
14 015516 G Large Flat Washer, 3/8
15 01525-38 6 Elastic Stop Nut, 3/8 % 24 Wr
19 01500-81 4 Hex. Hd. Cap Screw, 3/8 x 24 NI x 3 3/4 Lg.
21 ©2119002-3 1 Arm, Lift Frame, L.H,
22 2119012 7 Spirol Pin, 5/8 Dia. x 4 Lg.
23 2119016 1 Hydraulic Cylinder
25 2119005 1 Mount Frame, Lift Frame
26 2119010 1 Arm
27 2119015 1 Torque Tube
28 01513-96 3 Pan Hd. Machine Screw, 1/4-20 NC x 1/2 Lg.
29 01555~5 3 Star Lock Washer, 1/4
30 01500-70 2 Hex. Hd. Cap Screw, 3/8-24 WF x 1 1/4 Lg.
31 2119051 2 Pivot Pin
33 2119003-3 1 Lever Arm, R.H.
34 0101281 A Grease Fitting, 1/4 x 28 NF
35 1228180 2 Coupling
37 01629-~7 2 Pipe Fitting Bushing
39 1228116-75 1 Hydraulic Hose (Model 1201 Only)
40 122811677 1 Hydraulic Hose (Model 1202 Only)
42 1228116-76 1 Hydraulic Hose (Model 1201 Only)
43 1228116~78 1 Hydraulic Hose (Model 1202 Only)
444 - 2119036 2 Bump Stop Assembly
45 1228265-2 - I8 Tag-Black
46 1228265-5 1 Tag-Yellow
48 2119069 2 Spacer
49 01500-151 6 Uex. Hd. Cap Seyew, 1/2-20 NF x 7 1/2 Lg.
50 1219283 4 Hair Pin Clip
51 1219384 2 Clevis Pin
53 01512-76 1 Pan Hd. Machine Screw #10-32 NF x 1/2 Lg.
54 01555~4 1 Star Lock Washer, #10
52 01700-144 4 Grommet
55 01500-134 2 Hex. Hd, Cap Screw, 1/2-20 NFF x 2 Lg.

2119001-3,~5
7/1/76



\\

;\\\\‘ \\

«,,/A
. N
\\\Q\

~X.
\
\
\\) \

\ \
C
/L

A\

\ﬁ
|\
\




COMPACTOR BAR AND DRAG ASSEMBLY
MODEL 1200 Page 1 of 1
SEE FIGURE 19-43

ITEM PART
NUMBER NUMBER QTY DESCRIPTION -
1 1219359 1 Compactor Bar Weld Assembly
2 01500-72 6 Hex. Hd. Cap Screw, 3/8-24 NF x 1 1/2 Lg.
3 01520-37 . 9 Hex, Nut, 5/16-24 NF
4 01500-40 9 Hex. Hd. Cap Screw, 5/16-24 WF % 1 1/4 Lg.
5 2119148 2 End Flap
6 1219360 8 Tab
7 01551-8 6 Washer, Flat 1/2 Lg,
8 01551-6 6 Washer, Flat 3/8 Lg.
9 1219369 1 Blade
10 01524-23 6 Uni~-torque Lock Hut, 3/8~24 NF
11 01552-7 9 Split Lock Washer, 5/16 Light
12 1216016 11 Hinge Plate
13 1216014 22 Mounting Bolt
14 1216015 22 Mouunting Nut
15 2119035 ' 2 Cable, 5/16 Dia., 154" Long
16 0101815 4 Clip, Cable
17 2119031~1 1 Belt Section, 8 x 154
18 ( 2119032-1 2 Chain Link Fence, 36 x 78

1219366 & 2119030
7/1/76



U-BLADE
OPTION

—

/

0
<

ot
ey
S/

-~ STRAIGHT BLADE

B ..\
1 l/z/
i i
i b
o




ITEM
NUMBER

PART
NUMBER

SHNOWPLOW ASSEMRBIY

MODET,

SEE FIGURE

QTY .,

L2.00. Page 1 of 2

19-44

LDESCRIDITON

14
15
16
17
19
20
21
22
23
24
26
29
30
31
32
33
34
35
36
37

39
40
41
h2
43
46

1228180
21281434
2128052701
21280527207
2128052-38

2128052204

2128052205
2128052203
12194051
1219236
1228070
1219272
12194891

2119154
01501~
01520-6
01553-6
01550~16
01525-49
121527%
01500-192
12194901
0152042
015538
0152744
1219337
1219284
1219274-3
01500~-350
1219287
01560-233
01500~223
1219267
01L525~47
01551~14
1239268
1219284
0L6il- 9
1219406
1219266~1

[

Coupling

Male Brapch Lee

Tose

Hose

Hose

Hoge

Hose

Hose

Hasber, 1/4 Thick

lydrauliec Cylinder

Hydraulie Cylinder

Hydraulic Cylinder

0T Bisde
Only)

Lover Plare

Snowplow (3~ and 4-Way "U' BRlade

Hex. Hd. Cap 5 crew,

L/4-20 NC % 1 1/8 Lg.
L/4-20 NC

Hex. Nur,
')' ocl b

1" SAR

> Stop Nut J-17 NF

Cap Serew, 1-12 NF x 6

!g w. Hd. Cap Sercw,
o

1/2 Lg,
5/8-18 NF x 1 1/2 Tg.
Hount, Snouplow .

Hew , v/m 18 W

split Lock Washe
Elasric Stop NJL
Pin, Big Orvange
Pin

TU?J\.

HGA . Hd. Gap Screw s
Cap Screw, 1

3/4-16 NF

L 1/4-12 NE % 3 1/2 Lg.
1//’4“12 NE x 7 Lg,
Cap Scrvew, 3/4-16 NP % 4 1/4 g,
Cap Screw, 3 ’/x 16 NF o« 1 3/4 Lg

X ount

e Stop Moe, 1 L/4~12 NP

Flat Washer, 1 1/4 by,

Filring Snowplow

Pine Clips

[

Straight Blade, 107

121949113, -5, =7
7/1/76 "



SNOWPLOW ASSEMBLY

MODEL 1200

Page 2 of 2

SEE FIGURE 19-44

ITEM PART

NUMBER NUMBER QTY, DESCRIPTION

I 1219063 2 Cutting Edge

48 01506-123 10 3q. neck Carriage Bolt, 5/8-11 NC x 1 1/2 Lg.

49 01554~12 10 Split Loek Washer, 5/8 Med.

50 01520~12 io Hex. Nut, 5/8~11 NC

51 01525-40 4 Elastic Stop Nut, 1/2-20 NF

52 01500~130 b Hex. Hd. Cap Screw, 1/2-20 NF x 1 1/4 Lg.

53 1228265-1 1 Tag-Aluminum :

54 1228265-2 1 Tag-Black

55 1228265-3 1 Tag-Blue

56 1228265-4 L Tag-Green

57 1228265-5 1 Tag-Yellow

58 1228265-6 1 Tag-Red

59 1219266-3 1 Straight Blade, 12' (12' Straight Blade Only)

60 1219543 2 Cutting Edge (12' Straight Blade Only)

61 1219547 1 Mount:, Snowplow (Not Shown) (4-Way 'U' Blade
Only)

62 1219513 1 Pivot (Not Shown) (4-Way 'U' Blade Only)

63 1219512 1 Hydraulic Cylinder (Not Shown) (4-Way 'U’
Blade Only) .

1219490-3 1

64

Frame, Snowplow Mount (Not Shown) (4-Way
'U' Blade Only)

1219491-1-3,-5,-7
7/1/76



i /|
\ / 'g‘ Z, C" P
\ y
\ /|
@ (@‘Ev/”(\l

272 =33
(120~ SERIES)

—
b

FIGURI



i
|
E

STEERING SYSTEM

MODEL 1200 Page 1 of 1
SEE FIGURE 22-~33

ITEM PART
NUMBER NUMBER QTY, DESCRIPTION o

1 0101443 2 Connector Bolt

2 0101445 2 Gasket

3 0101444 2 Connector, Master Cylinder

4 0101446 2 Gasket

5 01525-38 4 Elastic Stop Nut, 3/8-28 NF

6 1222027 2 Master Cylinder Assembly

7 0222008 2 Grip, Control Lever

8 1222007 2 Lever, Steering Control

9 01500~79 4 Hex. Hd. Cap Screw, 3/8-28 NF x 1 3/4 Lg.
10 1222040 2 Eccentric Adjustment

11 1222041 2 Spacer

12 01541-83 2 Cotter Pin, 3/32 x 1 Lg,

13 01540-362 2 Clevis Pin, 1/2 x 2.156 Grip

14 01521-7 2 Jam Nut, 5/16~18 NC

15 0150176 2 Hex. Hd. Cap Screw, 3/8-16 NC x 2 1/2 Lg.
16 01550-11 2 Flat Washer, 1/2-Samll

17 01527-5 2 Elastic Stop Nut, 3/8-16 NC Thin

18 01705-8 4 Line Clamp

19 1222012 2 Hose Assembly, Steering
20 0101337 12 Sems Nut, #10-32 NF
21 0101402 12 Rd. Hd. Machine Screw, #10-32 W % 3/4 Ly,
22 01705-3 6 Line Clamp
23 1222009-1 2 Bydraulic Line Assembly
24 0101502 2 “Union, 37° SAE Flare
25 1222039 2 Hydraulic Line Assembly
26 01700-63 1 Grommet
27 0101462 1 Line Clamp
28 1222029 2 Boot
29 1222028 2 Fush Rod
30 0lolz2s1 2 Grease Fitting

31 01503-349 2 Socket Hd. Cap Screw, 5/16~18 NG » 1 1/4 Lg.
32 015006 4 Hex., Hd. Cap Screw, 1/4-28 W' x 3/4 Lg.
33 01554-6 4 Split Lock Washer, 1/4 Med.

34 1222042 1 Master Cylinder Mount

1222043
7/1/76



SL-0f §
8~9¢ Iy g




EXHAUST SYSTEM
MODEL 1200 Page 1 of 1
SEE FIGURE 26-28

ITEM PART
NUMBER NUMBER QlyY, DESCRIPTION
1 1226026 2 Studs
2 01520-39 2 Hex. Nut 7/16-20 NF
3 1226054 1 Header Pipe
4 0726001 1 Clamp
5 1226058 2 Clamps
6 1226068 1 'S' Section
-7 1226056 1 Tail Pipe
8 01500-36 5 Hex. Hd. Cap Screw, 5/16-24 NF x 3/4 Lg.
9 2126048 1 Muffler Mod.
10 ' 0626014 1 Gasket
11 ' 01551~7 2 Flat Washer, 7/16 Large
12 1226057 2 Tab
13 01524-22 5 Uni-torque Lock Nut, 5/16-24 NF
14 1226063 1 Clamp, Modified

1226053
7/1/76




y’

WAReY oS
@@ DO ﬁ\@_

FIGURE 28-45



HYDRAULIC SYSTEM 1201 & 1202 CAB
MODEL 17200 Page 1 of 3
SEE TIG URE 2 3o /S‘,

TTEM PART
NUMBER NUMBER QrY, ____DESCRIPTION

2128052-195
2128052209
122811541
12281514

1 Hose, Hydraolic, 3/8" w« 120" Long, 9/16 JIC
2 )

3

4

5 12281516

7

8

9

”'JidHli( l” x 33" Tong, 1 5/16 JiC
Hydraul /27 % 1 13" Long

Contirol Viive

ol Valve

tydravlie 1/2' x 15" Long

Cont

122811542
0101934 1

‘ 016119

10. 1228115-38

11 12281931

12 122811543

13 2128052208

14 2128052207

15 01611-13

16 - 0161112

17 01.650-9

18 2128047 I

19 1228277

20 21282656

21 2128265~5

22 21282654

23 21282653

24 212682652

25 21282651

26 2128052211

27 0161515

28 1228115-39

29 015547

30 01650-6

DO L) e e e el e

d, Conpector
Adaptor Elbow 90Y, 1/2 WPYM-3/4 JT10
Hose Hyuxcullc 1/2-185" Long
A\dapter, Long Elbow, 3/4 NP'UM-1 1/16 JIC
Hose, Hydraulic, 19" Long

se, Hydraulic, 3/4" « 17" Long
Hose, Hydraulic, 3/4"% x i7" Long
Adapiery-Elhow, 90°, 3/4 NPT 1 1/16 TIC
Adapter-Rlbow, 907, 1/2 NPIM -1 LAl JIC
Teo, I// NPT~ 7//s JIC~3/4 JI1C
soupler, Male

- G

~

(Red)
(\11 1ow)
{Gyaen)
(Blue)
(Rlack)
Alum, )
, ] raviic 3/4 » 5LV Long, 1 1/16 JIC
Pdru;rv /4 NPT-1 1/16 JIc
Hoae, Hydrauli
Split Lock th>1L) 5/16 Med

Bulkhbead, JOwﬁ 3/4” Tube-~1 l/ 6 JIC
31 016507 Bullkhead, DOWS ' Tube-1 5716 T1C
32 015651 457 Elbow/T0" Ring

33 1228202
34 1228127
35 1228199

Adapior

: Lic Tump
Filler ’g

i el el b e ek el s ek NI R DRI i BOOND el e DOORS e DO ped e

36 1228264 . Hym raulic Tank

37 1228200~1 Filter

38 2128052-210 He Hydraulie 17 % 22" Long 1 5/16 JIC
39 015546 & T Washer, 1/4 Med,

40 0L617-70 Z & Fivting 3/4 NPU/3/4 WPT
41 0155115 1 - VWasher, Flar 1 3/8 Large

42 01L551~13 '

43 0161516
45 0162910

1

asher, Flat 1 1/8 Lavge
plrer

NI et N
a=t

P
Bushing
R

12282611, -3
111776



BYDRAULIC SYSTEM 1201 & 1202 CAR
MODEL 1200 ' Page 2 of 3
SEE FIGURE 28-45

ITEM PART

NUMBER NUMBER Qry, DESCRIPTION

46 01619-5 2 Tee 3/4~14 NF

47 01615-10 1 Adapter, 1/2 NPIM-3/4 JIC

48 01650~21 2 Swivel, 90

49 1228252 1 Spacer

50 1228240 1 Adjusting Strap

51 1228244 1 Mount, Hydraulic Pump

52 1228239 1 Mounting Bracket, Hydraulic Pump
53 2128198 1 Fulley, Timing Belt

54 2128199 1 Bushing

55 1228241 1 Timing Drive Belt

56 1228238 1 Sprockets, Timing Belt

57 1428008-3 2 Eccentric Adjusting Nut

58 01500-96 1 Capscrew, 7/16-20 NI x 3/4 Lg.

59 01551-7 1 Flat Washer, 7/16 Lg.

60. 01550~11 4 Flat Washer, 1/2 Med.

61 ‘ 01554~9 4 Split Lock Washer, 7/16 Med.

62 01501~100 4 Capscrew, 7/16-14 NC x 1 1/4 Lg.
63 01501-134 2 Capscrew, 1/2-13 NC x 2 Lg.

64 01501-68 2 Capscrew, 3/8-16 NC x 1 Lg.

65 015548 6 Split Lock Washer, 3/8 Med.

66 01501-76 3 Capscrew, 3/8-16 NC x 2 1/2 Lg.

67 01501-73 1 Capscrew, 3/8-16 NC x 1 3/4 Lg.

68 01501-12 2 Capscrew, 1/4-20 NC x 1 1/2 Lg,

69 01551-4 4 Flat Washer, 1/4 Large

70 01700~72 1 Grommet, 1 1/2 1.D. (Not Shown)

71 01.700-~74 1 Grommet, 1 3/4 I.,D. (Not Shown)

72 015241 4 Uni-torque Lock Nut, 1/4-20 NC

73 01611~7 2 Adapter, 90° Elbow, 1/2 NPT-9/16 JIC
75 01611~7 2 Adapter, Elbow, 1/2-18 NPT 9/16-18 JIC
76 1228266 1 Orifice Adaptor

77 2128052-213 1 Hose, Hydraulic 3/4" x 83" Long 1 1/16 JIC
78 2128052214 1 Hose, Hydraulic 65" Long

79 1228276 1 Shroud, Hydraulic Hose (Not Shown)
80 01517-35 1 Screw, Tapping #10 » 3/4 (Not Shown)
81 01501-6 -~ 2 Capscrew, 1/4-20 NC x 3/4 Lg.

82 01553-6 2 Split Lock Washer, 1/4 Heavy

83 0150112 4 vapserew, 1/4-20 NG x 1 1/2 Lg.

84 2128052-212 1 Hose Hydraulic, 150" Long

85 2106134 2 Clamp

86 2125050-11 1 Cooler

87 2128052-196 1

Hose, Hydraulic, 3/8 ID/ 9/16 JIC 182" Long

1228261-1,~3
7/1/76




ot HYDRAULTIC SYSTEM 1201 & 1202 CAB
MODEL 1200 Page 3 of 3
SEE FIGURE 28-45 v

ITEM PART
NUMBER NUMBER QTY, DESCRIPTION
88 01500-46 6 Capscrew 5/16-24 NF x 2 1/2 Lg.
89 01528-25 4 Uni-torque Lock Nut, 5/16-24 NF
90 015515 4 Flat Washer, 5/16 Large
91 01500~36 12 Capscrew, 5/16-24 NF x 3/4 Lg.,
93 1228278 1 Mount Bracket Valve and 'T' Handle
94 1228156 1 Bracket, Valve Mounting
96 1228275 3 Link, Pivort '
97 1228157 2 Valve Handle
98- 01501~37 3 Capscrew, 5/16-18 NG x 7/8 Lg.
99 1226070 1 Mounting Plate
100 1228052-227 1 Hose, Hydraulic, 3/4" x 32" Long 1 1/16 JiC
101 2109138 1 Lid, Coil Cooling
102 01618-34 1 Plug, Socket Hd., 1/2-14 NPT
103 01655-13 3 Adapter, 1/2 NPT-3/4 JIC
"104 1228251 5 Cotter Pin (Included W/Ttem 5)
105 1228274-01 1 Lee Handle Mount Bracket, L.H.
106 _ 1228274-02 1 Tee Handle Mount Bracket, R.H.
107 4 Clevis Pin, Gressen Part #1857
(Supplied W/Item 5)
108 1228250 5 Link (Supplied W/Item 5)
109 01501-~14 3 Hex. Hd. Capscrew, 1/4-20 NC x 1 7/8 Lg.
110 01554=-6 3 Split Lock Washer, 1/4 Med.
111 01525-39 1 Elastic Stop Nut, 7/16-20 NF
112 0114005 1 Key

1228261~1,-3
7/1/76




oF-8¢ 34N

IS e
o
S

A L.b 4

i

—
—




CONTROL CONSOLE JEE HANDLE ASSEMBLY

'MODEL 1200 Page 1 of 1
SEE FIGURE 28-46

TTEM PART |
NUMBER NUMBER . QTY, DESCRIPTION
1 1228267 1 Tee Handle Asgembly
2 1228268 1 Body, Tee Handle
3 1228269 1 Pivot
4 01501-79 1 Hex. Hd. Cap Screw, 3/8-16 NC x 3 1/4 1g
5 1225024-3 8 Ball Joint '
6 01521-36 8 Jam Nut, 1/4-28 NF
7 1 Bar, Threaded, 1/4-28 NF x 2 5/8 CRS 1010
or 1113
8 1 Bar, Threaded, 1/4-28 NF x 2 1/2 CRS 1010
, ' or 1113
9 ' 1 Bar, Threaded, 1/4-28 NF x 7/8 CRS 1010
or 1113
10 1 Bar, Threaded, 1/4-28 NF x 1 13/16 CRS 1010
or 1113
i1 01552-6 4 Split Lock Washer
12 01520-36 4 Hex. Nut, 1/4-28 NF
13 01524-3 2 Unitorque Lock Nut, 3/8-16 NC
14 01520-43 1 Hex. Nut, 3/4-16 NF
15 01550-14 1 Flat Washer, 3/4 Light
16 01521-43 1 Jam Nut, 3/4-16 NF
17 . 01521-36 3 Jam Nut, 1/4-28 NF

1228272
7/1./76



A
(o) —ammcn
\“/

%Hﬁ
D @

R Y
e B

.
TRy

e

o

e omemn

TLECTRICAL. DIACR AR

TRIVE, UNIT O\l CiR.TOLAITION PORIT %.

RAVE. UNTT DR PORTT

FICURE 28-47



HEAVY DUTY DIFFERENTTAL COOLING

MODEL 1200 Page 1 of 2
SEE FIGURE 28-47
ITEM PART
NUMBER NUMBER QTY, DESCRIPTION
1 1228279-01 1 1 x 1 8q. x 14 Ga. Wall Tube x 4 1g.
(welded to chassisg)
2 1228279~-02 1 Support, 11 Ga. Sheet (welded to chassis)
3 1228279-03 1 Bracket
4 1228115-11 1 Hydraulic Hose, 30 1g.
5 1228127-9 1 Hydraulic Pump
6 1228200~-1 1 Filter, 33 Micron
7 1228200~5 1 Suction Screen, 100 Mesh
8 1228238 1 Timing Belt Sprocket Modification
9 1228239 1 Hydraulic Pump Mount
10 1228240 1 Adjusting Strap
11 1228241 1 Timing Drive Belt
12 1228244 1 Hydraulic Pump Mount
13 1228252 1 Standoff, Hydraulic Pump Mount
14 1411014-11 1 Fitting, Modified
15 1428008-3 2 Eccentric Adjusting Nut
16 2106133 2 Clamp Plate, Cooler
17 2125050~11 1 Cooler
18 2128052-84 1 Hydraulic Hose, 27 1g.
19 2128052-82 1 Hydraulic Hose, 35 1lg.
20 2128052-259 1 Hydraulic Hose, 86 lg.
21 2128052-196 1 Hydraulic Hose, 182 1g.
22 2128052-119 1 Hydraulic Hose, 44 lg.
23 2128052-233 1 Hydraulic Hose, 67 lg.
24 2128198 1 Pulley
25 2128199 1 Bushing
26 2128255-2 1 Relief Valve
30 01611-5 1 Adapter Elbow, 1/4-18 PT x 9/16-18 JIC
31 01611-6 1 Adapter Elbow, 3/8-18 PT x 9/16-18 JIC
32 01611-7 3 Adapter Elbow, %-14 PT x 9/16-18 JIC
33 01615~17 1 Adapter, 1-11% PT x 1 5/16-12 JIC
34 01615-28 2 Adapter, 3/4-~14 PT % 9/16-18 JIC
35 01615-34 2 Adapter, 1 1/4-11% PT x 1 5/16~12 JIC
36 01629-~10 1 Bushing, 3/4-14 x %-14 PT
37 01629-12 _ 1 Bushing, 1-11% x 3/4-14 PT
38 01646~9 1 Boss Connector, w/"0" Ring
39 0165049 1 Tee, 3/8 FMPT x 3/4 JIC
40 01629-6 i Bushing, %-14 x 1/8-27 NPT
42 0101337 A/R Sems Nut, #10-32 NI
43 0114005 1 Key
44 01500-14 4

Cap Screw, 1/4~28 NI x 2 1g.

1228279
7/1176



HEAVY DUTY DIFFERENTIAL COOLING
MODEL 1200 Page 2 of 2
SEE FIGURE 28-47

ITEM PART .

NUMBER NUMBER QTyY, DESCRIPTION

45, 01500-76 - 2 Cap Screw, 3/8-24 NF x 2 1/2 Lg,
46 01500-~97 1 Cap Screw, 7/16-20 NF x 7/8 Lg.
47 01501-3 4 Cap Screw, 1/4-20 NF x 2 Lg.

48 01501~14 3 Cap Screw, 1/4-20 NC x 2 Lg.

49 01501-68 2 Cap Screw, 3/8~16 NC x 1 Lg.

50 01501-73 1 Cap Screw, 3/8-16 NC x 1 3/4 Lg.
51 01501-80 3 Cap Screw, 3/8-16 NC x 3 1/2 Lg.
52 01501-~100 4 Cap Screw, 7/16-14 NC x 1 1/4 Lg.
53 01501-134 2 Cap Screw, 1/2-13 NC x 2 Lg.

54 01525-36 4 Elastic Stop Nut, 1/4-28 NF

55 01525-38 2 Flastic Stop Nut, 3/8-24 NF

56 01533-35 A/R Machine Screw, #10-32 NF x 3/4 Lg.
57 01550-10 A/R Flat Washer, 7/16 Small

58 01554-6 7 Lock Washer, 1/4 Med.

59 01554-~8 6 Lock Washer, 3/8 Med.

60 01554~9 4 Lock Washer, 7/16 Med.

61 _ 01705-10 A/R DG Line Clamp

62 01705-22 A/R DG Line Clamp

63 01501-35 2 Cap Screw, 5/16-18 x 5/8 Lg.

64 01554~7 2 Lock Washer, 5/16 Med.

1228279
7/1/76




;».: j

e 801 1) 561-¢ 9990

: fffé

' ,_,They are engmeered for long life and eaSe of maintenance.

Hans: Hall tracks are deS|gned for use ‘on over-snow type vehicles and to be used with
,adequate SNOW COver. :

risk of personal injury or property damage, please read and comply with the following
Instructions for proper use, mspectlon mamtenance and storage.

' Hans Hall tracks are composed of the hlghest qua||ty material and components available.

To assure you get the maximum I|fe and wear from your Hall tracks and to minimize the




KASCH'S TRAC VEHICLE REPAIR

, . 43451 SE Kleinsmith Rd. |
' Sandy, OR 97055 : DATE ‘ INVOICE # }
Phone: (503) 329-0327 P \ 2004 J
Fax: (503) 637-3121 | »
- . ’T . ‘\\\
BILLTO \
HOOD RIVER CRAIG RATS o
PO. Box 1159 ~J
Hood River, OR 97031 . \Q
N
P.0O. NO. ‘ TERMS DUE DATE PROJECT
TOM \ Due on receipt 1/28/2001
( SERVICED ITEM DESCRIPTION QTY AMOUNT
Labor Labor 42 1,890.00
Axel/Front Axel/ 1 1,701.98 -
Parts/Mats wheel hubs / Bearings Seals Parts & Materials 10 96.19
Labor R&RLabor 8 360.00
Radiator/1200 LMC | Radiator 1 430.26
Labor R&R Labor i 4.5 202.50
Parts/Mats Exaust Manifold 1 263.78
Parts/Mats Brake band rods 2 176.86
Parts/Mats seals for brake rods 4 22.92
Parts/Mats Filter For Hyd. Sys. 1 14.12
Lubricants Lubricants Rearend/ Hyd. Sys. 10 156.30
Parts/Mats Cover gasket 1 8.23
Labor Reseal , Flush Fluid Inspect Rearend /Replace rods 4 180.00
Summer Svc. Change all fluids fliters grease all Non Oil lubricated 480.00
parts .
Inspect Brakes adjust or replace A/R Retorque Axles
Wheels Check Lights & Heater Gages for proper
function
Do Safety Inspection
Parts/Mats Parts & Materials Needed to be Replaced By CRAG 0.00
RATS
4 Park Brake pads P#
Muffler clamps
E“v Total $5,983.14




Slap Cvaea — 2646 4837 )i

PACKING SLIP

506 6oy e

SHIP VIA: PETERSON EQUIPMENT COMPANY INC.

ABCEIVED BY:

SHIP DATE: 12/14/01

DATE:

<t
77 é? FROM: INVOICE NBR: 21694
\;{ PETERSON EQUIPMENT COMPANY INC. PO NUMBER: DENNIS KLEIN
PO BOX 6070 ACCOUNT NBR: 1195
LOGAN UT 84341 ORDER DATE:  12/14/01
TELEPHONE: (435)-752-5110 FAX: ( [I/)-752-86 TERMS : CREDIT CARD
SOLD TO: SHIP TO:
CRAGRATS RESCUE CRAGRATS RESCUE
6640 COOPER SPUR ROAD 6640 COOPER SPUR ROAD
MT HOOD OR 97041 MT HOOD OR 97041
(541) -352-7233 (541) -352-7233
ORDERED B.O. SHIPPED PRODUCT ID DESCRIPTION UNIT PRICE GROSSTOTAIL DISC NET TOTAL
1.00  0.00  1.00 1215047-3 WIPER MOTOR 115.020  115.02 0.00% 115.02
1.00  0.00  1.00 FREIGHT SHIPPING AND HANDLING 0.000 0.00 0.00% 8.36
123.38
***GALES TAX**¥ 0.00
* %X TOTAL, DUE*** 123.38
*kkPAYMENTS* * % 123.38
***NET DUE***% 0.00

TRACKING NBR:




May-10-00 0Ol1l:52P Kasch Cr Rénch & Nursery

Noh~r- 3865673 -

IASCH'S TRAC VEHICLE REPAIR

43451 SE Kleinsmith Rd.

Sandy, OR 97055

Phone: (503) 329-0327

Fax: (503) 637-3121 ,
O ‘.6-,”0 7",_» e ) ,(..g“%,

 NAME / ADDRESS
g HOOD RIVER CRAIG RATS

6ATE B

PP ——

5/10/2000

— |

eaastrrr0000, ey

HE0-155]

1 503 637 3121

jvé " ‘/J \&\IL

77C lec«ﬁ

[3

- A ieop 4 Ship .
FCeond Axle Pl
Jetloo Shn B PROJECT
' ITEM GESCRPﬂON Qry GOSsT TOTAL i
ParsMats | TRAC repairParts & Materlals 4' s | a4 |
| Labor, Labor 35 45.00 1. 575»{)0 E
| Purtg/Mats brake patts pads/springs/ 0,00 TR ‘
Labor brake repair Labor 5 43,00 22500
| Purta/Mats whicel hubs / Bearings Seals Parts & Materials 10 2718 277.80 ‘é
: Labor R&RLabor 8 45.00 360:00
PatsMats S Rudiator Repoie 1t Is stil) good 75.00 7500 |
| Labwr W R&R 1.abar 4.5 45.00 202,50
" pucMas || Brake band rods 2 8,43 (7686
| Parts/Muts L~ scals for brake rods _ 4 5.3 22,92
| Paris/Mats i Filwer For Hyd., Sys. 1 7.49 7:49.
| Lubricants | Lubricunts Rearend? Flyd, Sys. 10 15.63 156,30
| ; Parts/Mats i Cover gasket A 8.23 8.23 ‘
| ‘Labor Reseal , Flush Fluld Inspect Rearend !Raplaw rods 3.75 4500 1 o A68TS
! " Sunimer Sve, Chango att fluidg mieﬂ wichge ull Non Oif Jubriced | oo e Pr 2,480.00 " 2,480,00
t parts 59025%
\ fnspect Brakes adjust or replace AXR Retorque Axles 2. -
: Wheels Check Lights & Heater Gages for proper | !
| function ?
| Do Safety Jaspection
THIS SERVICE WOULD BE LESS BECAUSE OF
REPAIRS ABOVE. i ;
] 1 :
i | %
. 7‘ i /\L vl
il 145 { Yo N !
N N W Ltvé: é&a@b«l_/( Woer “Nn. \de.. (¥éinme L. .
Qj:/ |
TOTAL §9.187.28




Mountain Services Group Invoice
Division of Okner's Supply Co., Inc.

12360 W. 49th Pi., Unit W3 Date Invoice #
Wheat Ridge, CO 80033 10/22/2009 41258
303-294-9291  800-294-3579 Fax # 303-294-9990

E-mail mitnservices@okners.net  www.okners.net

Bill To Ship To
DENNIS KLEIN DENNIS KLEIN
6640 COOPER SPUR RD 6640 COOPER SPUR RD
PARKDALE, OR 97041 PARKDALE, OR 97041

541-490-7196

P.0. Number Terms Due Date Ship Via Ppd/Collect Rep ID
PREPAID 10/22/2009 UPS PPD/ADD JOE DD
ltem Description Quantity Rate Amount
1200-2-48 220 73... |2 EACH LMC 1200-02-48 73GR, 5"W,OUTSIDE, 4"P, 2 255,00 510.00
24'3"L, 220TS-2 PLY TRACK BELT (12161228-13)
1200-2-48 220 73... |2 EACH LMC 1200-02-48 73GR, 5"W, INSIDE, 4"P, 2 255.00 510.00
24'3"L, 220TS-2 PLY TRACK BELT (12161228-11)
1200-02 600 73G... |4 EACH LMC 1200-02 73GR, 5"W, CENTERS, 4"P, 4 375.00 1,500.00
£ 600TS-3 PLY TRACK BELT (1216228-15) 21
& FRT/UPS CHGS INSURED UPS CHARGES 141,00 141.00

THANK YOU FOR YOUR ORDER, YOUR BUSINESS IS GREATLY APPRECIATED

Subtotal $2,661.00

A service charge of 1 - 1/2% per month (18% annually) will be added to past due balances, - o
Mountain Services Group shall be entitled to collect all costs & expenses of collection , Sales Tax (0-0 A’) $0.00
including attorney fees. - : - )

Total $2,661.00




